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Insert logo of authorising body
	This Patient Group Direction (PGD) must only be used by registered healthcare professionals who have been named and authorised by their organisation to practice under it. The most recent and in date final signed version of the PGD should be used.


PATIENT GROUP DIRECTION (PGD)

Administration of benzylpenicillin injection for the immediate treatment of suspected bacterial meningitis or meningococcal septicaemia before transfer to secondary care
in location/service/organisation
Version Number 1.1
	Change History

	Version and Date
	Change details

	Version 1

Jan 2021
	New template

	Version 1.1

October 2022
	Expiry extended (with the agreement of the authors) by 1 year (to 3 years in total) pending publication of national guidance.  New expiry of template January 2024.    


Each organisation using this PGD must ensure that it is formally signed by a senior pharmacist, a senior doctor and any other professional group representatives involved in its review and that it is reviewed in line with the organisations’ PGD governance system.  The organisation’s governance lead must sign to authorise the PGD on behalf of the authorising organisation to ensure that this document meets legal requirements for a PGD.
PGD DEVELOPMENT GROUP

	Date PGD template comes into effect: 
	18th January 2021

	Review date


	July 2022

	Expiry date: 
	17th January 2024


This PGD template has been peer reviewed by the Antimicrobial PGDs Short Life Working Group in accordance with their Terms of Reference.
This section MUST REMAIN when a PGD is adopted by an organisation. 

	Name
	Designation

	Elizabeth Beech
	Regional Antimicrobial Stewardship Lead South West Region - NHS England and NHS Improvement

	Nicholas Brown
	Consultant Medical Microbiologist, APRHAI

	Silvia Ceci (Working Group Co-ordinator) (V1.0)
	Chief Pharmaceutical Officer’s Clinical Fellow - Specialist Pharmacy Service

	Nigel Gooding
	Consultant Pharmacist – Neonates & Paediatrics

	Aoife Hendrick (V1.0)
	Chief Pharmaceutical Officer’s Clinical Fellow, Public Health England

	Wendy Hines
	Nurse Clinical Lead, Suffolk GP Federation CIC

	Imran Jawaid
	GP, Royal College of General Practitioners

	Jo Jenkins
	Specialist Pharmacist (PGDs) Specialist Pharmacy Service

	Jackie Lamberty
	Lead Pharmacist, Medicines Management Services, Public Health England

	Ai-Nee Lim
	Consultant Antimicrobial Pharmacist

	Louise Picton 
	Senior Medicines Adviser, NICE

	Heather Randle
	Professional Lead for Education, Royal College of Nursing

	David Rovardi
	Specialist Medicines Advisor, College of Paramedics

	(Philippa) Anna Stilwell (V1.0)
	Paediatric registrar and National Medical Director's Clinical Fellow, Children and Young People, NHS England and NHS Improvement


The PGD template is not legally valid until it has had the relevant organisational approval - see below.
ORGANISATIONAL AUTHORISATIONS AND OTHER LEGAL REQUIREMENTS

This page may be deleted if replaced with a format agreed according to local PGD policy with relevant approvals and authorisation. 

The PGD is not legally valid until it has had the relevant organisational authorisations.  
To ensure compliance with the law, organisations must add local authorisation details i.e. clinical authorisations and the person signing on behalf of the authorising organisation. You may either complete details below or delete and use a format agreed according to local PGD policy which complies with PGD legislation and NICE MPG2 PGD 2017.  

	Name 
	Job title and organisation 
	Signature
	Date

	Senior doctor 
	
	
	

	Senior pharmacist
	
	
	

	Senior representative of professional group using the PGD 
	
	
	

	Specialist in antimicrobial therapy
	
	
	

	Person signing on behalf of authorising body 
	
	
	


It is the responsibility of the provider organisation to ensure that all legal and governance requirements for using the PGD are met.
To meet legal requirements, authorising organisations must add an Individual Practitioner Authorisation sheet or List of Authorised Practitioners. This varies according to local policy and how the service is managed but this should be a signature list or an individual agreement. 

PGDs do not remove inherent professional obligations or accountability. It is the responsibility of each professional to practice only within the bounds of their own competence and in accordance with their own Code of Professional Conduct.  Individual practitioners must declare that they have read and understood the Patient Group Direction and agree to supply/administer medication(s) listed only in accordance with the PGD. 

ORGANISATIONS MAY ALSO ADD:

· Local training and competency assessment documentation 

· Other supporting local guidance or information

· Links to local PGD Policy and other supporting guidance.  Any reference to a Trust protocol (either clinical to be followed as part of the administration of a medication with the PGD or for any other purpose) must be referenced and hyperlinked to ensure the practitioner acting under the PGD has direct access to the protocol for reference. 
In addition organisations must agree and undertake a planned programme of monitoring and evaluation of PGD use within the service.
1. Characteristics of staff

	Qualifications and professional registration
	Current contract of employment within the Local Authority or NHS commissioned service or the NHS Trust/organisation.

Registered healthcare professional listed in the legislation as able to practice under Patient Group Directions.  

	Initial training
	The registered healthcare professional authorised to operate under this PGD must have undertaken appropriate education and training and successfully completed the competencies to undertake clinical assessment of patient leading to diagnosis of the conditions listed in this PGD in accordance with local policy. 

The healthcare professional has completed locally required training (including updates) in safeguarding children and vulnerable adults as well as completed relevant local infection prevention and control and antimicrobial stewardship training. 

The healthcare professional has undergone regular updating in basic life support and treatment of anaphylaxis.

	Competency assessment
	· Individuals operating under this PGD must be assessed as competent (see Appendix A) or complete a self-declaration of competence for the recognition and management of meningococcal disease.

· Individuals operating under this PGD should be aware of the PHE guidance for public health management of meningococcal disease in the UK. 

· Staff operating under this PGD are encouraged to review their competency using the NICE Competency Framework for health professionals using patient group directions
· Staff operating under this PGD should follow their own risk assessments if they have allergies or sensitivities to any of the treatments included in the PGD.   

	Ongoing training and competency
	· Individuals operating under this PGD are personally responsible for ensuring that they remain up to date with the use of all medicines and guidance included in the PGD - if any training needs are identified these should be addressed and further training provided as required.

· Organisational PGD and/or medication training as required by employing Trust/organisation.

	The decision to administer/supply any medication rests with the individual registered health professional who must abide by the PGD and any associated organisational policies.  


2. Clinical condition or situation to which this PGD applies

	Clinical condition or situation to which this PGD applies
	Immediate treatment of suspected meningococcal disease (bacterial meningitis or meningococcal septicaemia).
Before treatment, call ‘999’ for ambulance and urgent transfer to secondary care for all patients. Administration must not delay transfer to acute hospital – antibiotic to be given only if there is time before transfer.
For ambulance use - administer on route to acute hospital if dose has not already been administered.

	Criteria for inclusion
	· Babies (from birth), children and adults, where there is suspected bacterial meningitis or meningococcal septicaemia

If suspected bacterial meningitis:

· With a non-blanching rash – administer antibiotic as per PGD at the earliest opportunity if this does not delay urgent admission into hospital.

· Without a non-blanching rash – ONLY administer antibiotic as per PGD where urgent transfer into hospital is not possible (for example, in remote locations or adverse weather conditions).

· Clinical criteria:

See NICE guidance [CG 102] for further details on signs and symptoms specifically in children or young people noting these can be observed in adults too.

Regardless of the symptoms presenting or absence of symptoms, if there is clinical suspicion of meningococcal disease (meningitis with non-blanching rash or meningococcal septicaemia) then treatment should be commenced as per this PGD.  

· Consent gained (consent from parent/guardian if child). It may be possible in the context of the clinical scenario described in this PGD that the patient will not be able to make an informed choice nor consent to treatment/parent or guardian may not be present. Therefore, the clinician should act in the best interests of the patient at all times and within their professional competency and code of conduct.

	Criteria for exclusion
	· Consent refused
· Clear history of penicillin anaphylaxis (a history of a rash without angioedema or respiratory distress following penicillin is not a contraindication)

	Cautions including any relevant action to be taken
	· Cross allergy to other beta-lactams such as cephalosporins (e.g. cephalexin) should be taken into account but it is not exclusion under this PGD
· Patients with a history of allergy (e.g. asthma, eczema or hayfever) are at a higher risk of anaphylactic reactions Patients should be observed for 30 minutes after administration and if an allergic reaction occurs, appropriate treatment should be given. Observation should not delay transfer to hospital
· Observe additional care in giving the injection via the intramuscular route in any individual who has a bleeding disorder or who is taking anticoagulation medication

· Delayed absorption via intramuscular administration may occur in patients with diabetes

	Action to be taken if the individual is excluded or declines treatment 
	· Explain the reasons for exclusion to the patient/carer and document in the patient notes
· Document advice given

· Potential consequences discussed

· Refer to a prescriber if parents decline treatment for their children (safeguarding trigger)

· Refer to emergency ambulance staff or refer patient to the supervising doctor if available, or alternatively to a qualified independent prescriber
· Inform ambulance/paramedics on transfer


3. Description of treatment

	Name, strength & formulation of drug
	Benzylpenicillin 600mg powder for solution for injection vials
Benzylpenicillin 1200mg powder for solution for injection vials

	Legal category
	Prescription Only Medicine (POM)

	Route of administration
	Intramuscular 
· In small children with a small muscle mass OR in all children and adults if total volume is greater than 2ml, it may be necessary to inject the total dose in more than one site

· Inject as proximally as possible — preferably into a part of the limb that is still warm (as cold areas will be less well perfused). For neonates and up to 1 year of age the anterolateral thigh is the recommended site of administration.

	Off label use
	A single dose of benzylpenicillin 300mg in newborns (0-4weeks) is off-label. However, expert consensus is that benefit from administration outweighs any potential harm

	Dose and frequency of administration
	As a single dose:

Age
Dose
Reconstitution
Volume to inject
0 - <1year
300mg

IM: one 600mg vial with 1.6ml WFI*
1ml

≥1 – 9 years
600mg

IM: one 600mg vial with 1.6ml WFI*
Whole content of vial

≥10 years and adults
1200mg

IM: one 1200mg vial with 3.2ml WFI*

OR

Two 600mg vials each with 1.6ml WFI*
Inject whole content of vial(s) into separate sites
*This takes displacement values into account giving a final concentration of 300mg/1ml.
WFI = Water for Injection

Use immediately after reconstitution.  

	Duration of treatment
	Single dose prior to transfer to hospital

	Storage
	Stock must be securely stored in a locked cupboard according to organisation medicines policy and in conditions in line with manufacturers Summary of Product Characteristics (SPC), which is available from the electronic Medicines Compendium website: www.medicines.org.uk and BNF.

	Drug interactions
	· During life threatening situations, urgent access to hospital and administration of timely antibiotic treatment is critical therefore drug interactions are not a significant priority.  Handover to emergency services should include a full medication history so follow up can be undertaken. 
A detailed list of drug interactions is available in the SPC, which is available from the electronic Medicines Compendium website: www.medicines.org.uk 

	Identification & management of adverse reactions
	· Hypersensitivity to penicillin in the form of rashes (all types), fever, and serum sickness may occur (1-10% treated patients). These may be treated with antihistamine drugs.

· Anaphylactic reactions have been reported rarely.
A detailed list of adverse reactions is available in the SPC, which is available from the electronic Medicines Compendium website: www.medicines.org.uk and BNF www.bnf.org   

	Management of and reporting procedure for adverse reactions
	· The practitioner acting under this PGD must ensure that all necessary drugs and equipment are available for immediate treatment should a hypersensitivity reaction occur and must be trained to manage anaphylaxis. Parenteral medicines to treat anaphylaxis can be administered without a prescription for the purpose of saving life in an emergency as specified in Schedule 19 of The Human Medicines Regulations 2012.
· Healthcare professionals and patients/carers are encouraged to report suspected adverse drug reactions (ADRs) to the Medicines and Healthcare products Regulatory Agency (MHRA) using the Yellow Card reporting scheme on: http://yellowcard.mhra.gov.uk   

· Record all ADRs in the patient’s medical record.

· Report via organisation incident policy.

	Records
	Record: 

· that valid informed consent was given where applicable
· name of individual, address, date of birth and GP with whom the individual is registered (if relevant)  
· any known medication allergies

· Name of registered health professional operating under the PGD
· name of medication administered 

· batch number and expiry date

· date of administration

· dose, form and route of administration 

· quantity administered

· anatomical site of administration (if indicated)

· advice given, including advice given if excluded or declines treatment

· details of any adverse drug reactions and actions taken
· details of transfer to secondary care
· administered via Patient Group Direction (PGD)
Records should be signed, name printed and dated (or a password controlled e-records) and securely kept for a defined period in line with local policy. 
All records should be clear, legible and contemporaneous.
A record of all individuals receiving treatment under this PGD should also be kept for audit purposes in accordance with local policy.


4. Key references

	Key references (accessed July 2020)
	· Electronic Medicines Compendium http://www.medicines.org.uk/
· Electronic BNF and BNFC https://bnf.nice.org.uk/ 

· Reference guide to consent for examination or treatment https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/138296/dh_103653__1_.pdf
· NICE Medicines practice guideline “Patient Group Directions”   https://www.nice.org.uk/guidance/mpg2
· Resuscitation Council (UK) www.resus.org.uk
· NICE clinical guideline on bacterial meningitis and meningococcal septicaemia: Available via  https://www.nice.org.uk/guidance/cg102 Last accessed 13 January 2021
· NICE Clinical Knowledge Summaries. Meningitis. Available via https://cks.nice.org.uk/meningitis-bacterial-meningitis-and-meningococcal-disease Last accessed 13 January 2021
· PHE Guidance for public health management of meningococcal disease. Updated August 2019. Available via https://www.gov.uk/government/publications/meningococcal-disease-guidance-on-public-health-management Last accessed 13 January 2021
· PHE Guidance on notifiable diseases and causative organisms: how to report. Last updated 26 October 2020 Available via https://www.gov.uk/guidance/notifiable-diseases-and-causative-organisms-how-to-report Last accessed 13 January 2021
· PHE report on Meningococcal disease: laboratory confirmed cases in England in 2019 to 2020. Updated 12 January 2021. Available via https://www.gov.uk/government/publications/meningococcal-disease-laboratory-confirmed-cases-in-england-in-2019-to-2020 Last accessed 13 January 2021
· NICE/PHE Summary of antimicrobial prescribing guidance – managing common infections (November 2020). Available via https://www.gov.uk/government/publications/managing-common-infections-guidance-for-primary-care Last accessed 13 January 2021
· Joint Royal Colleges Ambulance Liaison Committee (JRCALC) Clinical Practice Guidelines.  Last accessed via JRCALC app on 13 January 2021
· Newborns to be included in the PGD, Neonatal and Paediatric Pharmacist Group (NPPG) opinion, personal communication, May 2020
· Newborns to be included in the PGD, Royal College of Paediatrics and Child health (RCPCH) Medicine Committee opinion, personal communication, July 2020


Appendix A - Registered health professional authorisation sheet

PGD Name/Version            Valid from:                       Expiry:  
Before signing this PGD, check that the document has had the necessary authorisations. Without these, this PGD is not lawfully valid.

Registered health professional

By signing this patient group direction you are indicating that you agree to its contents and that you will work within it.

Patient group directions do not remove inherent professional obligations or accountability.

It is the responsibility of each professional to practise only within the bounds of their own competence and professional code of conduct.

	I confirm that I have read and understood the content of this Patient Group Direction and that I am willing and competent to work to it within my professional code of conduct.

	Name
	Designation
	Signature
	Date

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	


Authorising manager 

	I confirm that the registered health professionals named above have declared themselves suitably trained and competent to work under this PGD. I give authorisation on behalf of insert name of organisation for the above named health care professionals who have signed the PGD to work under it.

	Name
	Designation
	Signature
	Date

	
	
	
	


Note to authorising manager

Score through unused rows in the list of registered health professionals to prevent additions post managerial authorisation.

This authorisation sheet should be retained to serve as a record of those registered health professionals authorised to work under this PGD.
Add details on how this information is to be retained according to organisation PGD policy.
Reference Number:

Valid from:

Review date:

Expiry date:
1

